SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 7 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

21.JUL. 2022
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -48,54 dBm -23.54 dB 30,000 MHz 1,000 GHz 1.000 MHz 860.63218 MHz -48.58 dBm -23.58 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46591 GHz -47.64 dBm -22.64 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.42511 GHz -47.86 dBm -22.86 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.69487 GHz -45.19 dBm -20.19 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.47557 GHz -45.,06 dBm -20.06 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.50706 GHz -42.90 dBm -17.90 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91806 GHz -42.,92 dBm -17.92 db
10.000 GHz 18.000 GHz 1.000 MHz 15.46091 GHz -40.31 dBm -15.31 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.46191 GHz -40.51 dBm -15.51 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.21674 GHz -42,73 dBm -17.73 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.24023 GHz -42,76 dBém -17.76 d&
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Highest Channel / 64QAM
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30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -48,60 dBm -23.60 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47131 GHz -47.55 dBm -22.55 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.49433 GHz -45,21 dBm -20,21 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.89556 GHz -42.88 dBm -17.88 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.45941 GHz -40.37 dBm -15.37 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.52915 GHz -42,54 dBm -17.54 dBb
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SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 7 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

21.JUL. 2022
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943,52574 MHz -48,55 dBm -23,55 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.62019 MHz -48.53 dBm -23.53 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46099 GHz -47.66 dBm -22.66 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46345 GHz -47.71 dBm -22.71 d8
2,505 GHz 5.000 GHz 1.000 MHz 4.49048 GHz -45,27 dBm -20,27 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.46115 GHz -45.,20 dBm -20.20 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.50256 GHz -43.02 dBm -18.02 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.90956 GHz -42,93 dBm -17.93 db
10.000 GHz 18.000 GHz 1.000 MHz 15.45541 GHz -40.39 dBm -15.39 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.46491 GHz -40.50 dBm -15.50 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.23224 GHz -42.69 dBm -17.60 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.22824 GHz -42.58 dBm -17.58 d&
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Highest Channel / 64QAM
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -48.61 dBm -23.61 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46984 GHz -47.28 dBm -22.28 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.46115 GHz -45.01 dBm -20,01 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.52706 GHz -43.04 dBm -18.04 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.47491 GHz -40.48 dBm -15.48 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.56265 GHz -42.62 dBm -17.62 db
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Report No. : FG270412B

LTE Band 7 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -48.69 dBm -23.69 dB 30,000 MHz 1,000 GHz 1.000 MHz 962.43128 MHz -48.64 dBm -23.64 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47377 GHz -47.68 dBm -22.68 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47377 GHz -47.58 dBm -22.58 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.48375 GHz -45.11 dBm -20.11 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.46403 GHz -45.,23 dBm -20.23 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.93756 GHz -43.00 dBm -18.00 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.89606 GHz -42.88 dBm -17.88 db
10.000 GHz 18.000 GHz 1.000 MHz 15.46441 GHz -40.41 dBm -15.41 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.45841 GHz -40.32 dBm -15.32 d
18.000 GHz 26.000 GHz 1.000 MHz 18.24773 GHz -42,53 dBm -17.52 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.21574 GHz -42.68 dBm -17.68 d&
{ 1 J L] ( )| J L]

Highest Channel / 64QAM

Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -48,60 dBm -23.60 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.45853 GHz -47.70 dBm -22.70 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.48231 GHz -45.,05 dBm -20,05 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.52706 GHz -42.85 dBm -17.85 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.46341 GHz -40.34 dBm -15.34 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.22374 GHz -42,57 dBm -17.57 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 7 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.73313 MHz -48.67 dBm -23.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 840.75712 MHz -48.59 dBm -23.55 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.43101 GHz -47.07 dBm -22.07 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46247 GHz -47.69 dBm -22.69 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.46451 GHz -44.,84 dBm -19.84 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.43327 GHz -45.,15 dBm -20.15 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85706 GHz -42.91 dBm -17.91dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91756 GHz -43.12 dBm -18.12 db
10.000 GHz 18.000 GHz 1.000 MHz 15.46191 GHz -40.35 dBm -15.35 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.45291 GHz -40,39 dBm -15.3% dB
18.000 GHz 26.000 GHz 1.000 MHz 18.20974 GHz -42.69 dBm -17.60 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.22074 GHz -42.63 dBm -17.63 d&
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Highest Channel / 64QAM
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942,07146 MHz -48,54 dBm -23.54 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.45804 GHz -47.71 dBm -22.71 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.45240 GHz -45.18 dBm -20.18 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.51206 GHz -42.94 dBm -17.94 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.45791 GHz -40.45 dBm -15.45 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.54415 GHz -42,73 dBm -17.73 dB
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saronas. FCC RF Test Report

Report No. : FG270412B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0005
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2AUCY-V2206
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s=amranas. FCC RF Test Report Report No. : FG270412B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.26 4.87 5.07 5.65 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.84 5.71 - - PASS
Highest CH - - - -

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
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FCC ID : 2AUCY-V2206

Page Number

1 A137 of A308




SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB
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saronas. FCC RF Test Report

Report No. : FG270412B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 5.06 4.85 - - - -
Middle CH - - - - 4.84 4.84 9.85 9.89 - -
Highest CH - - - - 4.88 4.92 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 484 - - - - -
Middle CH - - - - 4.95 - 9.71 - - -
Highest CH - - - - 4.88 - - - - ;

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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s=amranas. FCC RF Test Report Report No. : FG270412B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 779.01 MHz 14,41 dBm nd8 down 5.055 MHz ML 779,98 MHz 14.59 dam nd8 down 4,845 MHZ
T 1 776.953 MHz -11.48 dBm nd8 26.00 dB TL L 777.072 MHz -11.31 dam n 26,00 d8
T2 1 782.007 MHz -11.43 dBm Q factor 154.1 T2 1 7B1.91B MHz -11.19 dém Q factor 161.0
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.539 MHz 15.53 dam nd8 down 4.835 MHz ML 7B2.37 MHz 14,22 dBm nd8 down 4,835 MHZ
TL 1 779.622 MHz -10.30 dBm nd8 26.00 dB TL L 779.622 MHz -11.48 dbm nd8 26.00 dB
T2 1 784.458 MHz -10.58 dém Q factor 161.9 T2 1 7B4.458 MHz -11.89 d8m Q factor 161.8
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Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 786.528 MHz 15.34 dBm ndB down 4.675 MHz ML 764,51 MHz 14.57 dBm ndB down 4,915 MHz
TL 1 782.012 MHz -11.08 dém ndé 26.00 dB TL 1 782.032 MHz -11.10 dém ndé 26.00 d8
T2 1 785.888 MHz -10.78 dém  factor 151.3 T2 1 766,548 MHZ -11.36 dém  factor 158.7
L ) - L )i ) L

Sporton International Inc. (ShenZhen) Page Number 1 A140 of A308
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AUCY-V2206




SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum b ctrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 784.797 MHz 17.16 dam nd8 down 9.85 MHz ML 7BE.217 MHZ 15.91 dam nd8 down 9,89 WHZ
T1 1 777.005 MHz -9.23 dBm nd8 26.00 dB T1 L 777.105 MHz -10.10 dBm nd8 26,00 d8
T2 1 786.855 MHz -8.96 dBm Q factor 79.7 T2 1 7B6.995 MHz -10.44 dBm Qq factor 79.4
Ao L]

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUCY-V2206

Page Number

1 Al41 of A308




SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

[m:]
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
™M1[1] 13.88 dBm)
778.36100 MHz
20
A nd 26.00 dB
d oy Y v AV 4.835000000 MHz|
W 7 H faeraire 161.0)
o d /
r{
-10 df i
200 4 -
P e (WA S
e A b AT
-40 ds
50 df
-6 df
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 778.361 MHz 13.88 dBm nd@ down 4.835 MHz
T1 1 777.082 MHz -11.95 dbm nd8 26.00 dB
T2 1 781.918 MHz -12.64 dam qQ factor 161.0
L I 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum = ectrum i
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.45 dBm) ™M1[1] 15.02 dBm)
781.00100 MHz 778.9840 MHz,
= nd 26.00 dB @ X ndB 26.00 dB
A e BH 4.945000000 MHZ 04 e e e B VAW 9.710000000 MHZ|
= d fifctor N 157.9) 7 Q factor 80.2
A i I\
! ) i
2 10 d L l.
Y ] \
\ o \
Lfre T e
ik DT
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 781.001 MHz 13.45 dam nd8 down 4.945 MHz ML L 77E.384 MHZ 15.82 dam nd8 down 9.71 Wz
T1 1 779.562 MHz -12.70 dBm nd8 26.00 dB T1 L 777.125 MHz -10.29 dBm nd8 26,00 d8
T2 1 784.507 MHz -12.68 dém Q factor 157.9 T2 1 7B6.B35 MHz -9.48 dBm Q factor 80.2
L ] J ) \ JU J -

Highest Channel / 5MHz / 64QAM

G
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@1Pk Max
mili] 13.71 dém|
78525900 MHzZ|
e Mhede 26.00 dB|
a oot g oo LB A 4.875000000 MHz,
wd s Y 'Q fackor N 161.1
od £
7
BUE!
)i
20 d
i A
= v
-40d
50 df
60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 785.258 MHz 13.71 dBm o down 4.675 MHz
T1 1 782.052 MHz -11.94 dém ndé 26.00 dB
T2 1 786.928 MHz -12.33 dém  factor 161.1
L it ] b o
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s=amranas. FCC RF Test Report Report No. : FG270412B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.49 - - - - - -
Middle CH - - - - 4.49 4.49 9.03 9.05 - - - -
Highest CH - - - - 4.48 4.47 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 451 - - - - - - -
Middle CH - - - - 4.50 - 9.05 - - - - -
Highest CH - - - - 4.48 - - - - - - -
Sporton International Inc. (ShenZhen) Page Number : Al143 of A308
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SPORTON LAB.

FCC RF Test Report Report No. : FG270412B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.18 dBm 14.75 dBm)|
780.75900 MHzZ| 779.97000 MHz
= 4.495504496 MHz @ 4.485514486 MHz
o LY, T, 1 .
104 I'y e A v 0d A
I ; l
od od |
/ \ / \
10 df - -10 d - .
{/ \u I ‘.‘.
- . - 20d ;
N A n e s Ay
-30
40 df 40 df
50 d 50 d
&nd 60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.758 MHz 15.18 dam ML 779,97 MHz 14,75 dam
TL 1 777.24226 MHz 7.74 dBm Oce Bw 4,495504496 MHz TL L 777.25225 MHz 8.68 dBm Oce Bw 4.485514486 MHz
T2 1 781.73776 MHz 8.84 dam T2 1 78173776 MHZ 9.64 dam

L U J L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.70 dBm)
789 781.65000 MHZ]
20 20
Y 4.485514486 MHz 7  Bw _ 4.485514486 MHZ
1w0d P A e D o " Al et e
/ /
a T o ]
10 df - 10 ol
/ /
20d AT, o nd - |
e A . pny 1 S T ~
v VAN P i v Vo e e
-30 i 0 (AT,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.29 MHz 15.35 dam ML TBL.6S MHz 14,70 dam
T 1 779.76224 MHz 9.84 dBm Oce Bw 4,485514456 MHz TL L 779.76224 MHz 7.72 dBm Oce Bw 4.485514486 MHz
T2 1 784.24775 MHz 9.14 dam T2 1 78424775 MHZ 9.12 dom

\ ) J [

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.47 dBm| mili] 14.54 dBm|
20 . 78478000 MHzZ| - 784.91000 MHz
X OccBw 4.475524476 MHz T occBw 4.465534466 MHz
e Lo A A AL A ,\\ o Ll cop e AN Pl :
g 'j ! od / |
/ \ ! 1
/ \ |
BL.Y 7 v -1od 7 \
! \ \
o \\ 20 d /
AV 0 ~ e ey Mm
e P L - e A .
VAW VAL S A — T AT
-40d -40 d
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 784.78 MHz 15.47 dBm ML 764,51 MHz 14.54 dBm
TL 1 782.26224 MHz 8.65 dBm oce Bw 4. 475524476 MHz T1 1 782.27223 MHzZ 8.50 dBm oce Bw 4. 465534466 MHZ
T2 1 785.73776 MHz .50 dbm T2 1 785.73776 MHZ 8.73 dbm

L )i ]
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trum b ctrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.11 dBm) ™M1[1] 14.77 dBm)
. 777.8640 MHZ 784.4980 MHz,
20 d8 20 d8
A - 9.030960031 MHz o 9.050949051 MHZ
L e B R P -
10d v 104 o "
! /
/ ! 4
0 dem : kY 0 dém f -
/ \ ] |
10 dm T ~ -10 dBm: -
{ e ! \
20 dBm S ATSs aa e = 20 dém = v - —
N P T — = S B,
P - e A
<30 dém 50 dam =
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 777.854 NMHz 16.11 dam ML 7B4.408 MHzZ 14.77 dBm
T1 1 777.4845 MHz 10.07 dBm Oce Bw 9.030965031 MHz T1 L 777.4845 MHz 9.77 dBm Oce Bw 9.050949051 MHz
T2 1 786.5158 MHz 10.14 dam T2 1 786.5355 MHz 8.97 dam
8 JL J e S JL 4 -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

[m:]
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 13.70 dBm)
" 777.81200 MHz
= 1L Oce Bw 4.505404505 MHz
d A - ~ T
L o i
T Al
0 ] i\
-10 dBm: vi k.
/ \
20 dBm / LY
P ) el A
A e AN
3
-40 dBm
50 dgm
-6 dBm
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 777.812 MHz 13.70 dam
T1 1 777.25225 MHz 7.43 dBm Oce Bw 4.505494505 MHz
T2 1 781.75774 MHz 7.22 dam
L L

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum b trum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.46 dBm) ™M1[1] 16.10 dBm)
" 782.75900 MHz N i 778.1040 MHz,
= 4.495504496 MHz @ '3 9.050949051 MHZ
. 4 T em e
10 d Lt A _ e 10 d £ B
! \ ! \
0d8 i + 0 da .
[ 4 ! L
-10 dBm - r -10 dBm - -
2 \ / \
20 dBm - 20 dem v G Y 5
A ot W . P ~ A
26 dm s -30 dam
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,758 MHz 13.46 dam ML L T7E.104 MHz 16.10 dam
T1 1 779.75225 MHz 7.30 dBm Oce Bw 4,495504496 MHz T1 L 777.4645 MHz 9.14 dBm Oce Bw 9.050949051 MHz
T2 1 784.24775 MHz 7.48 darm T2 1 786.5155 MHz 9.10 dam
L L

Highest Channel / 5MHz / 64QAM

zctrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 3.16 dBm)
" 78509900 MHzZ|
e T Occ Bw 4.475524476 MHz
10 d s — L s -
- 1\
0B T
/ \
-10 dBm 3
/ 1
20 dam : -
P P A L
L ERRA
-40 dBm
=50 dom
-60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 785.088 MHz 13.16 dBm
T1 1 782.27223 MHz 6.53 dam Occ Bw 4.475524476 MHz
T2 1 785.74775 MHz 8.22 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur ué.‘ Spectrum
Ref Level 25.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 29.00 dbm  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck PAES Limit heck PAES
20 dBme—4 i 20 dai AR H n
10 dBm H 10 d8 H
0 dém H 0 dém ”
-10 dBm —] ; \} -10 dem: ’ l
-20 dBm f i 20 d8
HHHHHH | e 1 1]
SPURIOUS_LINE_ARS_ ) L " | SPURIOUS_LINE_ABS_ H J») \
-40 dem A i 4 40 dBm A
AN LT P e
50 dBm ‘ T M\ -so0d ‘\“ - jl { \J\\‘
; m K] \_ﬂ \ 60 dB ﬂ / e Jnl
&0 dBm s 60
Y [ 1A
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [ start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77451449 MHz -57.33 dBm -22.33 dB 763.000 MHz 775.000 MHz 6,250 kHz 772.51249 MHz -71,48 dBm -36.48 dB
775.000 MHz 775,900 MHz 100.000 kHz 77544640 MHz -42.94 dBm -29.94 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.34211 MHz -52.46 dBm -39.46 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98726 MHz -49.01 dBm -36.01 dB 775,900 MHz 776,000 MHz 30,000 kHz 775,91364 MHz -65.03 dBm -52,03 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 20.33 dBm -9.67 di 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 20.50 dBm -9.50 db
788.000 MHz 788,100 MHz 30.000 kHz 78805889 MHz -64.91 dBm -51.91 dB 788.000 MHz 788,100 MHz 30,000 kHz 789,02423 MHz -47.05 dBm -34.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.65555 MHz -53.67 dBm -40.67 dB 788.100 MHz 793,000 MHz 100,000 kHz 786.62133 MHz -43,.24 dBm -30.24 dB
793.000 MHz 806,000 MHz 6.250 kHz 794,51299 MHz -71.00 dBm -36.00 dB 703,000 MHz 206,000 MHz 6250 kHz 795.20130 MHz 0,11 dem ~55.11 dB
] J N

1
J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 29.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 2000 dBm Offset 14.00 d&

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dBime—H 20 dRime
10 dBm 10dem
] -
0 dBém I’r—— ‘ 0 dem r—“““‘ ‘
-10 d8m | i -10 dBm ‘
-20 dem J ‘R 20 dem }l \
SPURIDUS_LINE_ABS SUS_LINE_ABS
_LINE_ABS _LINE_ABS =
-40 d8m )’J \\LA_T__ -40 dem T,
50 dam 7 ™, 50 dem r"’ﬂ
-60 dem o -60 dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALim Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,75425 MHz -43.22 dém -8.22 d& 7632.000 MHz 775.000 MHz 6.250 kHz 77482617 MHz -59.32 dBm -24.32 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -29.00 dém -16.00 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.84381 MHz -46.48 dBm -33.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91064 MHz -33.78 dBm -20.78 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.83931 MHz ~51.58 dbm -38.58 dB
776.000 MHz 788.000 MHz 100.000 kHz 776.16384 MHz 5.61 dBm -24.39 d& 776.000 MHz 788.000 MHz 100.000 kHz 794,43357 MHz 5.99 dBm -24.01 dB
788.000 MHz 788,100 MHz 30.000 kHz 78806618 MHz -48.53 dBm -35.53 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.04271 MHz -36.34 dbm -23.34 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.17098 MHz -43.94 dBm -30.54 dB 785,100 MH= 753,000 MHz 100.000 kHz 788.22972 MHz 32.92 dbm -19.92 dB
793.000 MHz 806.000 MHz 6.250 kHz 79339610 MHz -65.49 dém -30.49 d& 793.000 MHz B06.000 MHz 6.250 kHz 793.13636 MHz -58.43 dBm -23.43 dB
—
Y
Il j [ £
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SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

S rum

Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 29.00 dbm  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PASS
20 dBive—HPHRE HNE—ADS n| 20 dafre— AR ¥ n
10 dBm “ 10 d8 H
0 dBm ”[ 0 dem “
-10 dem — # + -10 dBm ’ l
-20 dBm i ‘ 20 d8
e I o ] |
SPURIDUS_LINE_ABS_ | \A ." | SPURIOUS_LINE_ABS_ H \l'fl
40 dBm al Yk{ "' F 40 dem A T -
-50 dem \JI‘ 4 .\ sod H 4 “w PM\JA
oo , (WA oo UL ]
v
i [ 1.4
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [ Start 763.0 MHz 7007 pts Stop 806.0 MHz
puri Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.49051 MHz -56.28 dBm -21.29 dB 763.000 MHz 775.000 MHz 6.250 kHz 772.53646 MHz -72.06 dBm -37.06 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.32502 MHz -39.84 dBm -26.84 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.39336 MHz -57.94 dBm -44.94 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90345 MHz -46.51 dBm -33.51 dB 775,900 MHz 776,000 MHz 30,000 kHz 775.92153 MHz -65,26 dBm -52.26 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.31269 MHz 18.94 dém -11.06 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.62737 MHz 19.20 dBm -10.80 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.03052 MHz -64.83 dBm -51.83 dB 788.000 MHz 788,100 MHz 30,000 kHz 789,00135 MHz -42.50 dBm -20.60 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.61154 MHz -58.86 dBm -45.86 dB 788.100 MHz 793,000 MHz 100,000 kHz 788.69476 MHz -40,33 dBm -27.33 dB
793.000 MHz 506.000 MHz 6.250 kHz 794.25325 MHz -71.00 dBm -36.00 dB 703,000 MHz 206,000 MHz 6,250 kHz 79516234 MHz Z61.26 dBrm ~26.26 dB
—
T ~
!
I ( )| ] -
Date: 21.JUL.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum |l Spectrum
Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 20,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PAES Limit fheck PAES
20 dBime—HPURE HHE—ADS 20 diime
10 dBm 10 dBm
e e
0 dem i T 0 dBm ‘
-10 dam —] l ‘ -10 dBm ‘
-20 dem - 20 dem ‘
SPURIDUS_LINE_ABS_ ~—] | SPURIOUS_LINE_ABS
-40 dém ,.J — H‘T\ -40 dBm r// r\
-50 dBm / T -50 dem I-"
-60 dem L -60 dBm
/ s _,..M
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
puri E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  alimit Range Low RangeUp | RBW | Frequency |__Powerabs |  aLimit
763.000 MHz 775,000 MHz 6.250 kHz 77486214 MHz -44.87 dm -9.57 dé 763.000 MHz 775.000 Mz ©.250 khz 77443067 Mz ~60.84 dbm 2c.04 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,89685 MHz -30,59 dBm -17.59 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.83931 MHz 47.25 dbm 34.25 db
775,900 MHz 776.000 Mz 30.000 kHz J75.99436 MHz 34,65 dbm 21,65 db 775.900 MHz 776.000 MHz 30.000 kHz 775.92073 MHz -51.59 dBm -38.59 db
776.000 MHz 788.000 MHz 100.000 kHz 777.98402 MHz 4.73 dBm -25.27 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.67333 MHz 5.10 dém -24.90 db
788,000 MHz 788,100 MHz 30.000 kHz 78807358 MHz -49.42 dBm -36.42 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.06538 MHz -37.43 dem -24.43 dB
788.100 MHz 793,000 MHz 100,000 kHz 788,13182 MHz -45,25 dBm -32.23 dB 788,100 WHz 783.000 MH2 100,000 kHz 788, 19545 MHz 3333 dbm 2033 0B
793.000 MHz 806,000 MHz 6.250 kHz 793,08442 MHz -67.62 dém -32.62 dB 793.000 MHz 806.000 MH2 6.250 kH2 79300649 MHz 59,54 dBm 0404 B
—_
Y
i it [ w
Data 53:48
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SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 13/

5MHz / 64QAM
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SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

(@1 Avgpwr

PABS
INE_ABS PABS

heck
PURIOUS,

Limit
-10 4R

INE_ABS

[ SPURIOUS_LINE_ABS_

-20 dBm

<30 dBm

-40 dBm

-40 dBm

-50 dBm

-50 dBm

B

&0 b

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

18004 pts

Stop 8.0 GHz

Start 30.0 MHz

18004 pts

Stop 8.0 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |

Power Abs |

ALimit

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

632.77436 MHz
965.92154 MHz
2.49088 GHz
6.22336 GHz

30.000 MHz
B806.000 MHz
1.000 GHz
2.000 GHz

763.000 MHz
1.000 GHz
3.000 GHz
8,000 GHz

-59,99 dBm
-59.12 dBm
-48.22 dBm
-43,92 dBm
—

-46,99 dB
-46.12 dB
-35.22 dB
-30,92 db

Spurious Emissions

Range Low |

Range Up | RBW | Frequency | Powerabs |

ALimit

30,000 MHz
B806.000 MHz
1.000 GHz
3.000 GHz

-60,04 dBm
-58.87 dBm
-48,02 dBm
-44.00 dBm
—_—

763.000 MHz
1.000 GHz
3.000 GHz
8,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

634.23963 MHz
954.57821 MHz
2.51137 GHz
6.91686 GHz

-47.04 dB
-45.687 dB
-35.02 dB
-31,00 d&

<

L JL J

te: 21.JUL.2022 23:04:49

L JL

1 21.JUL.2022

23:05:51

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit heck PARS
10 rjd'rﬁp SPURIOUS LINE_ABS PABS
= [
SPURIOUS_LINE_ABS_
-20 dBm
30 d8
-40 dBm
50 dem 5 - L -
En
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 633.50700 MHz 60,27 dBm -47.27 dB
806.000 MHz 1.000 GHz 100.000 kHz 964.17641 MHz -59.08 dbm -46.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -47.18 dBm -34.18 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.90536 GHz -44,05 dBm -31.05 dB
il
{ L J v

Sporton International Inc. (ShenZhen)
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LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum -

Ref Level 0.00 dBm  Offset 14,00 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit Tmrk PAES
2 _SPURIOUS_)LINE_ABS PABS
10 ddRE 7

SPURIOUS_LINE_ABS_

-20 dBm
-30 dB
-40 dBm
-50 dBm H s .
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 752.55997 MHz -60.00 dBm -47.00 dB
B806.000 MHz 1.000 GHz 100.000 kHz 999.75762 MHz -59.03 dBm -46.03 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -47.87 dBm -34.87 dB
3.000 GHz 8,000 GHz 1.000 MHz 65.21086 GHz -44,02 dBm -31.02 db
— —
L J1 J L[]
Date: 21.JUL.2022 23:51:36
Sporton International Inc. (ShenZhen) Page Number 1 A156 of A308
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saronas. FCC RF Test Report

Report No. : FG270412B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0009
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2AUCY-V2206
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s=amranas. FCC RF Test Report Report No. : FG270412B
LTE Band 26
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.45 5.30 6.55 6.06
Middle CH 5.19 5.30 6.52 6.09 PASS
Highest CH 4.67 5.30 6.14 6.03
Mode LTE Band 26 / 15MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.49 6.20 - -
Middle CH 6.67 6.32 - - PASS
Highest CH 6.49 6.26 - -

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2AUCY-V2206
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SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

i i
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
Att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
0.0 b ¥
< o X o
b X
\ 5 5 hY
\ Y )
1€ T 1€ >
§ X i N\,
1 3 b 3
4
1E 1E T
A
CF 831.5 MHz Mean Pwr + 20.00 dB CF 831.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | opa% | 01% |
Trace 1 22,00 dBm 27.58 dBm 5.58 dB 2.55 dB 4.52 dB Trace 1 21.92 dBm 27.95 dBm 6.04 dB 2.35 d8 4.35 da
I ——— | ———

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 14,00 d&

Spectrum

Ref Level 30.00 dém

Offset 14,00 d&

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
L B B
< -
=
0.0
H N S
< X <
X 14 V‘ X
% i %
L { \,
1E- | 1E- +
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2195 dem 27,29 dbm 5.33 d8 2.55 0B 4.75 0B 5 de 8 Trace 1 [ 2183 dem 27,68 dbm 5.05 d8 2.41d8 4.35 da 5.30 d8 8
| ——— e e
L JL J [ [TTTTT L JL [

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Spectrum

CF 841.5 MHz

Mean Pwr + 20,00 dB

Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o —
- e
N ]
0.0 0.0
4% N A% <
\ < s 5
|
1E- 1E- -
1 L\
1 1 |
1€ 1€ L
|

CF 841.5 MHz

Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 22,06 dBm 26,86 dBm 4.80 da 2.58 dB 4.20 dB 4.67 dB 4.78 dB Trace 1 21.93 dBm 28,05 dBm 6.12 d8 2.52 d8 4.41 da 5.30 d8 5.77 dB
I ——— | ———
L JL J [ CTTTT stk L JL [ CTTTT i

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

i i
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
%
0.0
N & £
% = S =
Y 1 1
1E- s - 1E- -
N "
\
1E T 1E \.
| ;
1 1 ;
CF 831.5 MHz Mean Pwr + 20.00 dB CF 831.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,85 dem 27,72 dem 5.88 d8 2.90 6B 5.65 0B Trace 1 [ 20,90 dem 27,96 dbm 7.06 d8 2.99 d8 4.93 d 5.06 d8 5.84 08
I e—— I e——
L JL J L JL BREREEE N

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

N 4\““1‘
o o = \' 5
R
00 ) 00 BT
R 2 \\
' 5 S i
\ y y
1€ + 1€
i X it X,
| S X N

1E ] 1E \

CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 20,52 dbm 27,24 dém 5.72 d8 2.78 d& £.57 dB 3 5.70 d& Trace 1 [ 20.50 der 26,14 dém 7.24 dB 2.93 d8 4.93 dB 5.09 d8 5.81 08
e e —
L il [ W e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
g
o - ——
- R
0. . 0.
N S 3 3
X 5
5 5 5
1E4 1E4 -
i | \
\ A\
1 | . \
1€ 1€ ,
\
CF 841.5 MHz Mean Pwr + 20.00 dB CF 841.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ o0.44 dbm 26,73 dbm 5.30 d8 2.81 08 5.22 0B 6.14 0B 5.29 0B Trace 1 [ 20,85 dem 27,68 dbm 7.03 d8 2.99 d8 4.93 d 5.03 d8 6.70 6B
I e—— I e——
L JL J | CEEREEE ) L JL | CEERERE I
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SPORTON LAB.

FCC RF Test Report

Report No. : FG270412B

LTE Band 26 / 15MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

i i
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
=Sy
N
o SN
0.0
5 < 3
N
5 5 A
1E- ¥ 1E- =
| X \ X
1 \ N N
| - \
1E 1E
1 1 =
CF 831.5 MHz Mean Pwr + 20.00 dB CF 831.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.78 dbm 26,60 dBm 5.81 d8 2.93 0B 5.48 0B 5.49 0B 6.78 0B Trace 1 [ 20,02 dem 27,79 dbm 7.77 d8 2.99 d8 4.99 da 5.20 d8 7.16 08
I e—— I e——
L JL J [LLILL] L JL [ [T i

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e
s o
0.0 5 g 0.0 : g
SN 8 £
i} 5 . 5
§ . 1
1E- 1E-
{ % E %
A" "
\ |
1€ ! 1€ S
\ 3
|
: : f
‘ X | \
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.96 dem 26,79 dbm 5.83 d8 .07 68 5.42 0B 6.67 0B 5.81 08 Trace 1 [ 19.83 dem 27,73 dem 7.90 d8 3.04 d8 5.01d8 5.32 d8 7.16 08
— _— —
L il J [ L il SRR e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 14,00 d&

Spectrum

Ref Level 30.00 dém

Offset 14,00 d&

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
5
0.0 0.0
Y . N 3
1E4 ¢ 1E4 .
\‘ iH X
1E. | 1E. .
il
t
1
1 1 i -
CF 841.5 MHz Mean Pwr + 20.00 dB CF 841.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 1982 dbm 26,64 dBm 5.82 d8 2.72 0B 5.42 0B 5.49 0B 5.81 08 Trace 1 | 19.89 dbm 27,64 dBm 7.75 d8 2.99 d8 5.07 d8 5.26 d8 7.10 68
I e—— e _—
L il ) B e L )il W e
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Report No. : FG270412B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz CH26765

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.30 | 1.30 | 3.03 | 3.02 | 499 | 491 | 971 | 993 | 1424 1454 | 14.24 | 14.36
Middle CH 1.28 | 127 | 304 | 3.00 | 487 | 497 | 973 | 981 | 1457 | 1424 | - -
HighestCH | 1.30 | 1.29 | 299 | 2.99 | 492 | 490 | 991 | 999 | 1442 | 1436 | - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz CH26765

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
LowestCH | 1.30 - 2.99 4.89 - 9.89 14.45 1445 | -
Middle CH 1.28 - 2.98 4.88 - 9.89 14.45 - -
Highest CH | 1.28 - 3.01 4.82 - 9.81 14.57 - -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUCY-V2206
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SPORTON LAB.

FCC RF Test Report Report No. : FG270412B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.79 dBm) ™M1[1] 15.42 dBm)
5660 MHZ, 624.50980 MHZ,
20 20
N Y _ndB 26.00 dB ndB 26.00 dB
o T o i AT ey 1.303500000 MH, 04 T N A 1.297900000 MHz
Qfactor | 632.8 Qfactor 635.3
I\ | I
o4 0d
7 7 X
Y § / '
10 : -10 o ¥
) 7 \
/ \
204 - 20d v
o L~ /] P d™ ‘~ - o
A0 Hm - e “q0-demy e v ey
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.8566 MHz 15.79 dam nd8 down 1.3085 MHz ML 24,5008 MHz 15.42 dam nd8 down 1.2979 MHz
T 1 824.0536 MHz -10.00 dBm nd8 26.00 dB TL L £24,0566 MHz -10.79 dBm n 26,00 d8
T2 1 825.3573 MHz -10.37 dém Q factor 632.8 T2 1 B25.3545 MHz -10.70 d8m Q factor 635.3

L I ]

L U

J

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.89 dBm) ™M1[1] 16.01 dBm)
. 836.79090 MHz 836.64830 MHZ,
" "
= nos 26.00 dB @ ¥ ndB 26.00 dB
o A A e AP B 1.283900000 MHz 04 A g 1.267100000 MHz,
Qfactor | 651.7 I Qfactor | 660.3
o4 0d
Y -
10 df -10 o
204 S — -
2 e AT I T AW Ap— P 1A
- e
a0
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.7909 MHz 15.89 dam nd8 down 1.2839 MHz ML L 536.64B3 MHz 16.01 dam nd8 down 12671 MHz
T 1 935.8483 MHz -9.99 dBm nd8 26.00 dB TL L £35.8594 MHz -9.66 dBm nd8 26,00 d8
T2 1 837.1322 MHz -10.14 dBm Q factor 651.7 T2 1 837.1266 MHz -9.91 dBm Q factor 660.3

L it J -

L U

J

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 14.00 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 14,00 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.62 dBm| mili] 36 dBm
. 848.46500 MHz 848.19370 MHz
20 N . ‘ ndg 26.00 dB| 2 X ndg 26.00 dB|
104 A et Vi - e Ay "‘\L 1.297900000 MHz| 104 St e Sl B 1.2B86700000 MHz
Q factor 653.7 I Qfactor 659.2)
f\
od 4 od !
1/
BUE! ¢ -10d v
vy . . A
= 2 e = — =
M o P L~/ A e
-30
-40d -40 d
50 df -50 di
60 df -60 de
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 846.465 MHz 15.62 dBm ndB down 1.2579 MHz ML 45,1937 MHz 15.38 dBm ndB down 12667 MHz
TL 1 847.5483 MHz -10.38 dam nds 26.00 dB TL L B47.6622 MHz -10.64 dam nds 26.00 d8&
T2 1 848.9462 MHz -10.48 dém Q factor 653.7 T2 1 B45.549 MHZ -10.46 dam Q factor 659.2
L ) - L )i ) L
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LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.08 dbm)| MI[1] 16.05 dBm
824.45700 MHz 825.50600 MHZ,
20 20
AR 26.00 dB _ R A ndB N 26.00 dB
04 - " ew T 3.027000000 MHZ, 104 [N T e T 3.021000000 MHZ|
7 Q factor 272.4 | Q factor \ 273.3
/ / \
od 0 d
-10 df T -10 d
\
204 - 20d
~ P Adn SN O -
Lordmmed! UL o e
40 d -40 de
50 df 50 d
-6 df -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.457 MHz 17.08 dBm nd@ down 3.027 MHz M1 B25.506 MHz 16.05 dBm nd@ down 2.021 MHZ
T 1 824.0075 MHz -8.55 dBm nd8 26.00 dB TL L £24,0075 MHz -10.20 dBm n 26,00 d8
T2 1 827.0345 MHz -9.29 dBm Q factor 272.4 T2 1 827.02B5 MHz -10.12 dém Q factor 273.3
L U J wa L JU J L]
3 1156 . i
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.91 dbm)| MI[1] 1557 dBm
835.66680 MHz 835.69680 MHZ,
20 20
emndB_ 26.00 dB e ndB 26.00 dB
04 Bl T 3.039000000 MHZ, 104 P R et N 3.003000000 MHZ|
Q factor \ 275.0) Q factor \ 278.3
/ | 1
od 7 0 d 7 ¥
T \ J
10d | ¢ 0d ] !
v -
20 d ”Jl \‘ 20 di f
| = - o e/ o~ 0 e e
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.6668 MHz 16.91 dBm nd@ down 3.039 MHz M1 B35.6968 MHz2 15.57 dBm nd@ down 2,003 MHZ
T 1 934.9835 MHz -9.26 dBm nd8 26.00 dB TL L £34,9955 MHz -10.62 dbm nd8 26,00 d8
T2 1 838.0225 MHz -9.09 dBm Q factor 275.0 T2 1 B837.99B5 MHz -10.20 d8m Q factor 278.3
L U J wa L JU J L]

Highest Ch

annel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

L I

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.17 dBm) ™M1[1] 16.91 dBm)
1 847.99150 MHz N 846.24730 MHZ,
20 20
26.00 dB 26.00 dB
A S h et N
o T N ~ vy 2.991000000 MHZ 04 W 2.991000000 MHZ]
! Q factor | 283.5] 282.9
/ 1
/ |
o di E 0di
/ ¥
10 df ki -10 o -
7 T \
|20 R = TV S S R PGPS o B AN
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 847.9915 MHz 17.17 dBm nd@ down 2.991 MHz M1 1 B846.2473 MHz 16.31 dBm nd@ down 2,991 MHZ
T 1 945.9955 MHz -8.31 dBm nd8 26.00 dB TL L 546.0255 MHz -9.58 dBm 26,00 d8
T2 1 948.9865 MHz -8.47 dBm Q factor 283.5 T2 1 849.0165 MHz -9.34 dBm 282.9
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